ITEM PART NO. PART DESCRIPTION QrY ATTACH CARR-UANE LATGH (15) USIG

1 0541231 BASE PLATE R 4 10-32 X 5/8 BOLIS nﬁw N.e LOCKING NUTS ME

2 0406049 PIVOT ARM BRACKET 2 e RS FRou e, PROMDED CLAP ARM (3)

K] 0506050 SUPPORT BRACKET LFT 1 NOTE: LATCH IS LOCATED ON THIS SIDE OF SUPPORT

4 0506051 SUPPORT BRACKET RT 1 BRACKET (4)

5 0406052 SUPPORT ARM BRKT L 1

6 0406053 SUPPORT ARM BRKT R 1

7 0406054  SUPPORT ARM BRKT M 1 |
8 0406055 SUPPORT ROD 1

9 0410012 CLAMP ARM 1

10 0346004 1/4-20 HEX BOLT 3/4 16 4

11 0338100 1/4-20 LOCK NUT 16 ATTACH, SUPPORT BRACKETS (5.4
12 0346102 5/16-18 HEX BOLT 3/4 10 9 USING 4 5/16-18 X 3/4
13 0346104  5/16-18 HEX BOLT 1 3 (Ao, 5/ 16-1a Lockie
14 0346106 5/16~18 HEX BOLT 1 1/2 1

15 0338101 5/16-18 LOCK NUT 14 , 3

16 0338104 1/2-13 LOCK NUT 2 .

17 0353104 1/2 FLAT WASHER 1 4

18 0354012 CASTER 4 .

19 0310011 HOLD DOWN CLAMP 1

20 0346810 10~32 HEX BOLT 5/8 4

21 0338011 10-32 LOCK NUT 4

ATTACH CASTER WHEEL (18) USING
4 1032 X 5/8 BOLTS (20) AND 10-32
LOCKING NUTS (21) TYP EACH WHEEL

Sarmscao,.

LEADER BY DESIGN

105 SCHOOL HOUSE ROAD

CHESHIRE, CONNECTICUT 06410

PHONE 203-271-1682

FAX 203-271-2596
1-800-8-S5SALSCO

2/11/91

4
—
oo

AN

L

ATTACH SUPPORT ROD (B) WITH A 1/2-13 NUT AND
WASHER (16,17) ON OUTSIDE AND 1/2~13 NUT (i6) ON
INSDE DO NOT OVERTIGHTEN 10 ALLOW SUPPORT RGD TO
ROTATE FREELY .

\
° ‘ﬂ.
AN 16,17
i
é\o" 13,15
BOLT SUPPORT ARNS Am.ﬂwm TOGETHER
USING 3 5/16 X 1 BOLTS (13) AND
5/16 LOCKING NUTS (15) ROUNDED EDGE
2 MUST FACE SAME DIRECTION

ATTACH PVOT ARM BRACKETS (2) T0 BASE (1)
USING 2 5/16 X 3/4 BOLTS {12) AND LOCKING
TS (15)

INSERT SUPPORT ARMS (6,7,8) INTO PIVOT BRACKETS (2)

SECURING WITH A 5/16~18 X 1 1/2 BOLY (14) AND LOCKING P
NUT (15) —~ BE SURE ROUNDED EDGE FACE FORWARD TOWARD '
SUPPORT BRACKETS DO NOT OVERTIGHTEN ALLOWING ARNS 10

ROTATE FREELY



